38" MOWER Diagram and Parts List for CRAFTSMAN Riding-Mower-Tractor-Parts model # 917255736

Add this model to "My Models" for easy access later.

Model #917255736 was saved to your profile

You have reached the maximum number of models that can be added to your list. Please Sign In or Register to have unlimited usage

Browse by section:

917255736 11 H.P. 38 INCH RIDING LAWN TRACTOR 0247 CRAFTSMAN Lawn, Tractor 1509200 Lawn, Tractor

38" MOWER diagram for model # 917255736 Craftsman-Parts Riding-Mower-Tractor-Parts (78)

Parts in this Diagram

1
on diagram

Lawn tractor blade drive belt
Lawn tractor blade drive belt Part #:

2
on diagram

Housing Part #:

3
on diagram

Runner Part #:

4
on diagram

Lawn tractor nut
Lawn tractor nut Part #:

5
on diagram

Lawn & garden equipment washer
Lawn & garden equipment washer Part #:

6
on diagram

Bolt Part #:

7
on diagram

Bracket Part #:

8
on diagram

Nut Part #:

9
on diagram

Spring Part #:

10
on diagram

Rod
Rod Part #:

11
on diagram

Deflector
Deflector Part #:

12
on diagram

Decal Part #:

13
on diagram

Lawn tractor sleeve cap
Lawn tractor sleeve cap Part #:

14
on diagram

Link-paralle Part #:

15
on diagram

Front Rod Part #:

17
on diagram

Stop link Part #:

18
on diagram

Rod Part #:

19
on diagram

Bolt
Bolt Part #:

20
on diagram

Nut Part #:

21
on diagram

Bracket rh Part #:

22
on diagram

Bracket lh Part #:

23
on diagram

Bolt
Bolt Part #:

24
on diagram

Decal Part #:

25
on diagram

Support arm Part #:

26
on diagram

Stop Part #:

27
on diagram

Decal Part #:

28
on diagram

Guide belt Part #:

29
on diagram

Hex head bolt 3/8-16 x 2
Hex head bolt 3/8-16 x 2 Part #:

30
on diagram

Idler arm Part #:

31
on diagram

Spacer Part #:

32
on diagram

Idler
Idler Part #:

33
on diagram

Washer Part #:

34
on diagram

Belt keeper Part #:

35
on diagram

Jackshaft as Part #:

36
on diagram

Support plate Part #:

37
on diagram

Screw Part #:

38
on diagram

Screw Part #:

39
on diagram

Blade Part #:

40
on diagram

Washer, 13/32 x 1-1/4 x 12
Washer, 13/32 x 1-1/4 x 12 Part #:

41
on diagram

Lock washer
Lock washer Part #:

42
on diagram

Hex head machine bolt 3/8-24 (2 pack) Part #:

43
on diagram

Spring
Spring Part #:

44
on diagram

Rod Part #:

45
on diagram

Retainer spring Part #:

46
on diagram

Cotter pin Part #:

47
on diagram

Shaft Part #:

48
on diagram

Pin Part #:

49
on diagram

Rod Part #:

50
on diagram

Round head bolt 3/8-16 x 3/4
Round head bolt 3/8-16 x 3/4 Part #:

52
on diagram

Bracket Part #:

53
on diagram

Bracket Part #:

54
on diagram

Bracket rh Part #:

55
on diagram

Bracket Part #:

56
on diagram

Brake
Brake Part #:

57
on diagram

Rod Part #:

58
on diagram

Rod Part #:

59
on diagram

Bracket Part #:

60
on diagram

Spacer Part #:

61
on diagram

Bracket Part #:

63
on diagram

Lawn & garden equipment washer
Lawn & garden equipment washer Part #:

64
on diagram

Bolt Part #:

65
on diagram

Left-hand runner
Left-hand runner Part #:

66
on diagram

Washer Part #:

67
on diagram

Bolt Part #:

68
on diagram

Decal Part #:

70
on diagram

Washer
Washer Part #:

71
on diagram

Washer Part #:

72
on diagram

Bolt Part #:

73
on diagram

Washer, 13/32 x 1-1/4 x 12
Washer, 13/32 x 1-1/4 x 12 Part #:

74
on diagram

Decal Part #:

75
on diagram

Pin Part #:

76
on diagram

Bolt Part #:

Not on diagram

Mower asy 38 Part #:

Not on diagram

Instructions Part #:

Not on diagram

Mulch kit Part #:

Not on diagram

Bagger Part #:

Not on diagram

Instructions Part #:

Not on diagram

Manual Part #: